
         WU Sanitary Survey 2019 

           

   

  

1 
 

GROWING AREA WU 

St. George River 

St. George, Thomaston, Cushing 

 

Sanitary Survey Report    

 

 

2008-2019 

Final 

 

Geoffrey Shook, Scientist I 

  



         WU Sanitary Survey 2019 

           

   

  

2 
 

Contents 
Executive Summary ...................................................................................................................................... 4 

Description of Growing Area........................................................................................................................ 4 

History of Growing Area Classification ........................................................................................................ 7 
[...]
killed.  The treated and disinfected water is discharged from the disinfection unit to below the low water 

mark of the receiving waterbody (the ocean, a river, or a stream) via an outfall pipe. 

 

OBDs are licensed and inspected by the Maine Department of Environmental Protection.  At each 

inspection, DEP looks for tags on each treatment unit identifying the service contractor and the last date 

of service.  If an OBD is not properly maintained, or if the OBD malfunctions, it has the potential to 

directly discharge untreated wastewater to the shore; therefore, preventative closures are implemented 



         WU Sanitary Survey 2019 

           

   

  

12 
 

surrounding every OBD located in growing area WJ (Table 1).  The size of each closure is determined 

based on a dilution, using the permitted flow rate of the OBD (in gallons per day, GPD), and the depth of 

the receiving water that each OBD discharges to; the fecal concentration used for this dilution 

calculation is 1.4X105 FC /100 ml.  Single OBD systems associated with more than one residence will 

have multiple permit IDs.  All current closures are of adequate size to protect public health.   

TABLE 1. OVERBOARD DISCHARGES (OBDS).  LIST OF FEDERAL AND STATE PERMITTED OBDS IN GROWING AREA WU. 

Pollution 

Area 

  

DEP 

Perm

it ID 

TOWN 
FLOW 

(GPD) 

Receiving  

Water Body 
Impact 

Depth of 

Receiving 

Water (ft) 

Required 

Closure  

(acres) 

Actual 

Closure 

(acres) 

27 (A.1.) 2153 Thomaston 600 Oyster River  Direct 17 1.1 301 

27 (A.1.) 2286 Thomaston 300 Oyster River  Direct 17 0.6 301 

27B (A.4.) 2700 St George 300 Mouth of St George River Direct 15 0.6 219 

27C (A.) 7163 St George 50 Mouth of St George River Direct 15 0.1 893 

27C (A.) 6683 St George 300 Port Clyde Harbor  Direct 17 0.6 893 

 

National Pollutant Discharge Elimination System (NPDES) 

TABLE 2. NPDES PERMITS ASSOCIATED WITH WASTE WATER TREATMENT FACILITIES LOCATED IN GROWING AREA WU. 

Pollution 

Area 

  

Permit ID TOWN 
Receiving  

Water Body 
Facility Type 

27 (A.1) ME0100668 Thomaston St. George River Thomaston WWTP WWTP Outfall 

27 (A.1) ME0102253 Warren St. George River Warren WWTP WWTP Outfall 

27 (A.1) 
MEU508214 Warren Groundwater Maine Water Company 

Subsurface 

Wastewater 

There are two wastewater treatment facilities in growing area WU. Both facilities discharge into a 

prohibited area that is determined by a dilution calculation. One facility only discharges into the waters 

of the growing area for three months in the winter each year. 

Both facilities have been operating very effectively with only one recent system malfunction: In August of 

2017 street construction in Thomaston caused a blockage in a sewer line. This blockage resulted in sewage 

backing up into the basement of a local residence and entering the storm-water system through another 

drain in the basement. The result was a multi-day closure of the St. George conditional areas while the 

problem was investigated. This was not a bypass event, but the result was similar, partially treated sewage 

entering the storm water system. A full report is available in the DMR Central Files. 



         WU Sanitary Survey 2019 

           

   

  

13 
 

Thomaston Pollution Control Department:  

The Thomaston Treatment Facility serves a population of approximately 2,700 citizens. The collection 

system consists of 13 miles of pipe; five pump stations and no CSOs. The municipal sewer collection system 

delivers the sewerage to the Ship Street pump station by gravity. The Ship Street pump station consists of 

a mechanical bar screen and an auxiliary manual bar screen, two influent pumps and a flow meter. Effluent 

from the Ship Street pump station is pumped to the treatment lagoons, with a total capacity of 21 million 

gallons, and a storage lagoon with a maximum liquid level depth of 20 feet and a capacity of 36 million 

gallons. Aeration is provided to the treatment lagoons via three blowers, air distribution piping and 98 

fine-bubble tubular membrane diffuser assemblies. The lagoons were designed for an average daily 

influent flow of 427,000 gallons per day (GPD) and an influent BOD of 885 lbs/day. At an influent rate of 

427,000 GPD, the 36-million-gallon storage lagoon provides for 84 days of storage. During the months of 

January, February and March, the effluent from the lagoons is disinfected with sodium hypochlorite and 

flows by gravity through 7,100 linear feet of pipe to the St George River where it is discharged via the 

outfall pipe at the former Thomaston Treatment Facility. During the period from April 15 through October 

31 of each year, Thomaston is authorized to dispose of wastewater by spray irrigation on approximately 

52 acres of a 300-acre site consisting of five spray irrigation fields of approximately 10 acres each. The 

effluent is land applied by a spray irrigation system consisting of two 75 horsepower pumps, 

approximately 26,000 linear feet of distribution piping, and 130 + spray nozzles. Each spray nozzle can 

deliver a 150-foot diameter spray pattern. The effluent is applied to one field at a time with each field 

being used one day each week. The waste water is applied at a maximum rate of three inches per week 

per site. The spray irrigation fields are six hundred feet from the shores of the banks of the Oyster River 

(northwest of Thomaston waterfront) and more than 3.5 miles from the conditionally restricted area in 

the upper portion of the river. When the facility is not permitted to use spray irrigation, wastewater is 

stored in the lagoons. 

 

The Thomaston Treatment facility, WWTP MEPDES permit issued 2018, allows for an average daily flow 

of 0.9 MGD. It serves a population of approximately 2,700 citizens. During the months of January, February 

and March, the effluent from the lagoons is disinfected and flows by gravity to the St George River where 

it is discharged via the outfall pipe at the former Thomaston Treatment Facility. During the period from 

April 15 through October 31 of each year, Thomaston is authorized to dispose of wastewater by spray 

irrigation on approximately 52 acres of a 300-acre site. The spray irrigation fields are six hundred feet from 

the shores of the banks of the Oyster River (northwest of Thomaston waterfront) and more than 3.5 miles 

from the Conditionally Restricted area in the upper portion of the river. When the facility is not permitted 

to use spray irrigation, wastewater is stored in the lagoons. 

A dilution calculation for the Thomaston Treatment Facility was done based on a reported flow rate of 

350,000 gallons per day (average wet weather flow), with a bacteria concentration of 230 fecal coliform 

colonies/100ml (the most elevated fecal score received at the facility during effluent testing in 2004 and 

2005), and an average depth of receiving water of eleven feet. The calculation determined that the 

required closure size for fecal coliform to be diluted don to an approved concentration of 14 FCU /100ml 



         WU Sanitary Survey 2019 

           

   

  

14 
 

is 2. 9 acres. The required closure size for viral dilution during the discharge period is 179 acres. There is 

currently a closure zone of over 525 acres surrounding the plant’s outfall during the discharge period. 

 

Warren Sanitary District: 

The Warren Sanitary District serves approximately 950 residents (250 connections) within the village of 

Warren. Approximately 72% of the total sanitary wastewater influent flows to the facility originate at the 

State of Maine Department of Corrections Minimum and Maximum Security Prison Facility and the Maine 

Correctional Institute. The Warren Sanitary District provides secondary treatment of sanitary wastewater 

via a four-cell, partial mix, aerated lagoon system. 

Wastewater is conveyed to the treatment facility via gravity and force main sewer lines and influent flows 

from the Bolduc Correctional Facility and Warren Village are measured separately prior to entering Lagoon 

#1, using influent flow meters. Although any of the four available lagoon cells may be removed from 

service, flows typically follow the sequential pattern: Lagoon #1 to Lagoon #2 to Lagoon #3 to Lagoon #4. 

Treated effluent from the lagoons flows by gravity to a dissolved air flotation (DAF) unit for algae removal. 

A polymer is added to the flow prior to entering the DAF unit to assist in coagulation and flocculation. Floc 

is skimmed from the surface of the DAF unit to a wet well. The contents of the wet well are periodically 

(daily basis) pumped back to the head works for additional treatment via the lagoon system. Following 

the DAF unit, the flow is conveyed to a splitter box located in the disinfection building and evenly 

distributed to up to four channels equipped with an ultraviolet (UV) disinfection system. The UV system 

is equipped with an alarm system and automatic shut-off designed to cease discharge upon activation of 

the alarm. Additionally, the District maintains a secondary UV disinfection system to ensure continued 

operation and discharge upon failure of the primary system. Final effluent is measured using a Parshall 

flume installed immediately below the UV system channels. Final effluent is conveyed to the St George 

River for discharge via an 8-inch diameter outfall pipe. The outfall pipe extends out approximately 120 

feet into the tidal river and is submerged to a depth of approximately 20 feet below the surface at mean 

low water. The outfall includes a diffuser port with four 4-inch diameter outfall ports to enhance mixing 

with the receiving waters. 

 

Warren’s license allows both summer (June 1- September 30) and winter (October 1- May 31) discharge 

periods. The summer average discharge flow limit is 79,500 gallons per day and the winter average flow 

limit is 244,200 gallons per day. Wet weather flows are typically not greater than average flow rates.  

 

Dilution calculations were done for both discharge periods based on the summer and winter average 

discharge flow limits. During the summer discharge period, based on a flow limit of 79,500 GPD, using a 

fecal load of 140,000 FC colonies/100ml, and an average depth of the receiving waters of five and a half 

feet, the required closure zone for fecal coliform to be diluted down to 14 FC/100ml of water is 444 acres. 

The required acreage for 1,000:1 viral dilution to allow for a wastewater treatment plant (WWTP) 



         WU Sanitary Survey 2019 

           

   

  

15 
 

conditional area is 44.4 acres. During the winter discharge period, based on a flow limit of 244,200 GPD, 

using a fecal load of 140,000FC colonies/100ml, and an average depth at the receiving waters of five and 

a half feet, the required closure zone for fecal coliform to be diluted down to 14 FC/100ml of water is 

1,363 acres. The required acreage for 1,000:1 viral dilution to allow for a waste treatment plant 

conditional area is 136.2 acres.  

The size of the prohibited area from the route one bridge to the Conditionally Restricted boundary lines 

outside of Thomaston’s waterfront is 158 acres. The Prohibited area is adequate in size with WWTP 

conditional areas utilized as part of the management plan. The Conditionally Restricted area is 487 acres 

and the Conditionally Approved area is 1,114 acres. This management zone is adequate to dilute Warren 

Sanitary District’s discharge and manage for any potential system failures.  

When Thomaston Treatment Facility’s required dilution closure area is added to Warren’s required 

closure area (winter discharge period) the required Prohibited area is 329 acres. During Thomaston’s 

discharge period, there are more than 600 acres closed to shellfish harvesting. 

 

Residential 
All residential pollution sources are reported to the local plumbing inspector (LPI).  Once the system has 

been documented as being fixed, staff members from DMR can re-assess the water quality data and 

shoreline survey information to determine if the area is safe for shellfish harvest. There are not currently 

any known outstanding residential pollution sources in the Growing Area. DNA testing done by the local 

shellfish committee in the upper bay of the St. George River indicated the possible presence of pollution 

caused by human influence at one site at the mouth of the Mill River. Further investigations are being 

conducted to determine the source. 

 

Industrial Pollution 
There are no major industries along the immediate shore in Shellfish Growing Area WU. Dragon Cement 

is located nearby the St George River approximately 0.75 miles away. Dragon Cement has no licensed 

discharges in to the St George River. DEP monitors both the ground water and surface water at several 

sites around the facility for a variety of inorganic substances. The wastewater from this facility is 

recycled and used in the processing of the cement. Information on DEP’s monitoring of Dragon Cement’s 

groundwater and surface water sites can be found in DMR central files. 

 

Marinas  
In the town of Thomaston there is a boatyard that has dock space for approximately 14 forty-foot boats. 

The boatyard is located, inside the closure zone for both the Thomaston Treatment Facility and the 

Warren Sanitary District outfalls. The main purpose of the dock space is to “store” the boats while they 

are being worked on, either until they leave in the springtime or until they are hauled out in the fall. An 

interview with the manager of the boat yard confirmed that no more than five boats are lived on at any 

one time. A marina dilution calculation was completed and concluded that a closure of 7.24 acres is 



         WU Sanitary Survey 2019 

           

   

  

16 
 

necessary to protect public health from potential discharges from docked boats (based on five boats, 

each having occupancy of two people living aboard); a closure of 20.28 acres is required if all 14 dock 

spaces are considered in the calculation. The current closure zone in the immediate Thomaston 

waterfront area is greater than 50 acres, and therefore is adequate in protecting public health from 

potential pollution associated with this marina.  

Jeff’s Marine is also located along the Thomaston waterfront. This facility sells and repairs small marine 

watercraft (10 – 24 feet) that are not lived aboard. Jeff’s Marine has dock space for 10 boats.  

 

 

Storm Water 
 

Storm water runoff is generated when precipitation from rain and snowmelt events flows over land or 

impervious surfaces and does not percolate into the ground.  As the runoff flows over the land or 

impervious surfaces (paved streets, parking lots, and building rooftops), it accumulates debris, 

chemicals, sediment or other pollutants that could adversely affect water quality if the runoff is 

discharged untreated (US EPA 2009).  Thus, storm water pollution is caused by the daily activities of 

people within the watershed.  Currently, polluted storm water is the largest source of water quality 

problems in the United States. 

 

The primary method to control storm water discharges is the use of best management practices (BMPs).  

In addition, most major storm water discharges are considered point sources and require coverage 

under a NPDES permit.  In 1990, under authority of the Clean Water Act, the U.S. EPA promulgated 

Phase I of its storm water management program, requiring permitting through the National Pollution 

Discharge Elimination System (NPDES).  The Phase I program covered three categories of discharges: (1) 

“medium” and “large” Municipal Separate Storm Sewer Systems (MS4s) generally serving populations 

over 100,000, (2) construction activity disturbing five acres of land or greater, and (3) ten categories of 

industrial activity.  In 1999, US EPA issued Phase II of the storm water management program, expanding 